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1.1 Overview 

 

 This installation kit allows the N4960A or N4965A to be rack mounted as a single unit 
or two instruments mounted side-by-side.  The following tables show the parts 

needed for single or double rack installation included in the N4978A universal 

single/dual rack mount kit. 

 

 

1.2 Single Rack Installation Kit Parts List 

 

Table 1: Single rack installation kit parts list 

Quantity Description Part Number 

1 Installation note N4978-80001 

1 Rack mount kit, universal single/dual for N4960A/N4965A N4978A 

The N4978A includes the following for single rack installation: 

1 Kit, rack adaptor, ½ rack: 

includes end plates (2), blank panels (2), and shoulder bolts (2) 
N4960-80030 

8 Screw-machine 6-32 x .312-in-LG 82 degree 2360-0182 

2 Rack mount kit with handle 2U B-style (rack flange) 13212-024 

4 Screw 10-32 x .375 lg fhms 82 degree, pozi, sst 2680-0116 
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1.3 Dual Rack Installation Kit Parts List 

 

Table 2: Dual rack installation kit parts list 

Quantity Description Part Number 

1 Installation note N4978-80001 

1 Rack mount kit, universal single/dual for N4960A/N4965A N4978A 

The N4978A includes the following for dual rack installation: 

4 Screw 4-40 x .250 fhms 82 degree, pozi, sst 2200-0165 

2 Tie bracket 23130-104 

2 Rack mount kit with handle 2U B-style (rack flange) 13212-024 

4 Screw 10-32 x .375 lg fhms 82 degree, pozi, sst 2680-0116 

 

 

1.4 Typical Safety Considerations 

 

 
 

Before you begin the installation, turn the power switch off and unplug the power  

cord. Failure to unplug the instrument can result in personal injury. 

 
 

 

 

Electrostatic discharge (ESD) can damage or destroy electronic components. All  

work on electronic assemblies should be performed at a static-safe workstation. 

 
 

 

1.5 Contacting Keysight 

 

 Assistance with test and measurement needs and information on finding a local 
Keysight office is available on the Web at: 

 

http://www.keysight.com/find/assist 

 

If you do not have access to the Internet, please contact your Keysight field engineer. 

 

 

 

In any correspondence or telephone conversation, refer to the Keysight product by 

its model number and full serial number. With this information, the Keysight  

representative can determine whether your product is still within its warranty period. 

 
  

http://www.keysight.com/find/assist
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1.6 Single Rack Installation Procedure 

 

 1. Use a table top that is static safe and padded so that the coating of the top 

of the instrument is not scratched. 

2. Remove the four feet from the instrument using a flat head screwdriver. 

3. Assemble the rack mount kit as shown in Figure 1. 

 

 

 

Figure 1:  Assemble rack mount kit 

 

 

 4. Add the two shoulder bolts as shown in Figure 2. 
 

 

 

 

Figure 2:  Add two shoulder bolts 

 

 

 5. Secure the rack mount kit to the side of the instrument with the two 
shoulder bolts as shown in Figure 3. 

 

 

End Plate - 2X 

Blank Panel - 2X  

6-32 Screw - 8X 

Shoulder Bolt - 2X 
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Figure 3:  Secure rack mount kit to instrument with shoulder bolts 

 
 

 6. Attach a rack flange to the rack mount kit and to the instrument as shown 
in Figure 4. 

 

 

 

 

Figure 4:  Attach rack flanges 

 

 

  

Secure to instrument 

10-32 Screw -  4X 

Rack Flange - 2X 
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1.7 Double Rack Installation Procedure 

 
 1. Use a table top that is static safe and padded so that the coating of the top 

of the instruments are not scratched. 

2. Remove the four feet from each instrument using a flat head screwdriver. 

3. Install the two tie brackets into instrument 1 as shown in Figure 5. 
 

 

 

 

Figure 5:  Install tie brackets to instrument 1  

 

 

 4. Secure instrument 2 to tie brackets installed in instrument 1 as shown in 
Figure 6. 

 

 

 

 

Figure 6: Secure instrument 2 to instrument 1 

4-40 Screw - 2X 
Tie Bracket - 2 X 

4-40 Screw - 2X 
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 5. Attach the rack flanges as shown in Figure 7. 

 
 

 

 

Figure 7: Attach rack flanges  

 

 

Rack Flange - 2X 

10-32 Screw - 4X 
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